UTS B W

TEST REPORT

4= (No.) :UTS18060197R R&E HES (Report Date) :2018/07/11
ZALHAL/Client D P RIEGER (TR A IRAE

ZhongLiang Communication Technology Ltd.
M hb/Address D UM T AR X S T R 68 S5

Xinhua Industrial Park,Wangting Town,Suzhou,Jiangsu Province,China

PR 00 it e RO NS R A

The following sample(s) was/were submitted and identified on behalf of the client as:

¥ i 4 FR/Sample Name D JeAREE KA

FE {5 B/Sample Information  : Hi#%/Spec.: %/Wide*fE/High

(50*50 mm

100*100 mm

120*100 mm

150*100 mm

240*100 mm

300100 mm

340*100 mm

360100 mm)

FE 5 M Fi/Material: PVC i& ¥k}

MR FE/Test Quantity : 1PC

B2l H #i/Receiving Date :  2018/06/26

60 & A/ Test Period : 2018/06/26-2018/07/11

For il 2 3R /Test Request . I F—Ti/Please refer to next page(s).
¥ 77 7%/ Test Method(s) . Z I F—Ti/Please refer to next page(s).
K 25 B Test Result(s) . Z L F—Ti/Please refer to next page(s).

Reviewed by Prepared by

R FLIGeIH
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# full, without written approval of the Company. A 544 A 2 w1 il 5 2 388 FH IR 55 2 B il R TS 11 AR S B U 2 B4R, AR A 2 L
S HIRE, 2B AN R BRAEDH U, RSOOSR DT, REVFT, NS EHIARE .
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Hihik: 5N 7 5 HR X R A L R U #5075 31 Address:Building 3, No.50 Beiguandu Road, Wuzhong Zone, Suzhou, Jiangsu, China
HiE (Tel) : +86(0)512-66358200 3 (Fax) : +86(0)51266358088

---------- WWW.UtS.COM.CN ----------



UTS

A

i

=
=

TEST REPORT

4= (No.) :UTS18060197R

KPR 5/ Test Environment:
R85 FE /Ambient Temperature:  (23+2)C

REHH (Report Date) :2018/07/11

553 /Ambient Humidity: (55+10)%RH
KUl i% £ /Test EQuipment:
B AR Y 5t Fi#E/Calibration
Name of Test Equipment Equipment No. | |- yuksifi/Last Cal. | Tiil-#:#E/Due Cal.
RGN IE AL/ Car | D ti
TR N i %fxﬁ?ﬂlﬂ .ar nner . ecoration E 1006 2018/01/26 2019/01/25
Combustion Testing Machine
R =R ER AN ok S TAL t & humidit
I3 15152 A 35 i/ Temperature & humidity R-1-039 2018/01/09 2019/01/08
test chamber
TEEE RIS 4G T t & humidit
i 17352 A5 i/ Temperature & humidity R-1-088 2018/01/09 2019/01/08
test chamber
EiE 2 AL B 48 /Burn-in Chamber R-1-017 2018/01/09 2019/01/08
225 B BH R {2 /Insulation resistance tester R-1-043 2018/01/09 2019/01/08
PRz 6 R Si/Vibration testing system R-1-068 2018/01/09 2019/01/08
# .k RDigital Caliper M-1-027 2018/01/09 2019/01/08
B H-21 40> M {X/Fourier infrared analyzer Nicolet 2017/11/10 2018/11/09
K4 B/ Test Result(s):
1. #Mi/Appearance
K 771/ Test Method: Q/320507 TDB01-2011 4.3
BER e &5 5 i
/Customer Requirement /Test Results /Conclusion

FEa RN RE, S6iE . i ol
SMYIRR, ok WEL USE .
I4] B3 BT 473 S5 B B . AE< 2.
/The surface of the sample should
be flat, smooth, clean, no obvious
bump phenomenon, no flash, dark
bubble, shrink, sag or mechanical
damage and other defects.

FEMZ N PBE, O 3. BUIRMNIR, T
KL, R feHE IR LR A S ERE . /The
surface of the sample should be flat, smooth,
clean, no obvious bump phenomenon, no flash,
dark bubble, shrink, sag or mechanical damage
and other defects.

L=74.80; a=13.03; b=69.60

4 /PASS
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TEST REPORT

4= (No.) :UTS18060197R R&E HES (Report Date) :2018/07/11
2. R=f/Size
K 752/ Test Method: Q/320507 TDB01-2011 4.4
X PEDR (RIEREES i
/Customer Requirement [Test Results /Conclusion
R JE /Walk
_J; 3(1£5%)mm 2.90 3.0 3.07 3.06 3.1 TF6/PASS
thickness
380(1+0.15%
K-J/Length ( - °) | 498 497 498 501 410 ¥4 /IPASS
#-12/Radi
MR ERadius | 0 m 40 mm T4 /PASS
of curvature
3. BENRKZFE/Maximum amount of deformation of the deflection
K 752/ Test Method: Q/320507 TDB01-2011 4.6
X FFEEEE/Span: 1.5 m; %€ % fif/Rated load: 350 N.
% ELR o 2 5 gk
/Customer Requirement /Test Results /Conclusion
<10 mm 6 mm T4 /PASS
4. #d/impact

farill 772/ Test Method: Q/320507 TDB01-2011 4.7

el 1 kg Y, M 1000 mm & & 3 B k7% 5 . /Fiber groove withstand 1 kg weights, from 1000 mm

high degree of vertical drop impact.

phenomenon emerged on the

phenomenon emerged on the surface of sample.
surface of sample.

TR (ORIEEIS g
/Customer Requirement /Test Results /Conclusion
TR EERTI R - e .
. WRIJR, AR R .
/No cracks or brittle fracture i -
[After the test, no cracks or brittle fracture TF 6 /PASS
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4= (No.) :UTS18060197R R&E HES (Report Date) :2018/07/11

5. A EiRH/Bearing Test
¥ 77/ Test Method: Q/320507 TDB01-2011 4.8

% ELR far i £ g5k
/Customer Requirement /Test Results /Conclusion
6L fE K 52 800 N (4T, &
YRR LS . /The fiber groove 7% 800 N H#mr, ToRR BRI A .
should be able to withstand 800 N | /Under 800 N loading, no cracks or brittle fracture & /PASS
of static load, no cracks or brittle phenomenon emerged on the surface of sample.
fracture phenomenon.

6. S MAEE/Electrical Performance
il 77 1%/ Test Method: Q/320507 TDB01-2011 4.9
6.1 PiHi58Z/Dielectric Strength

%R o i 25 SR g5k
/Customer Requirement /Test Results /Conclusion

18 AR IEHT: AC4200V. 50 Hz,

1 min TAMREEZFI SR . /Before

damp heat test: AC4200V, 50 Hz, 1
min no flicker or breakdown.

H IR HGRIG BT AC4200V. 50Hz 1min oA HREL
IR . /Before damp heat test: AC4200V. 50Hz | 74 /PASS
1min no flicker or breakdown.

1H AR5 : AC4200V. 50 Hz,
1 min TINMREGEZF IS . [After
damp heat test: AC4200V, 50 Hz, 1
min no flicker or breakdown.

fH BRI 5. AC4200V. 50Hz 1min &N REL
di IR . /after damp heat test: AC4200V. 50Hz | F#F&/PASS
1min no flicker or breakdown.

6.2 #1%% Hi[H/Insulation Resistance

% ER ol &5 SR ghit
/Customer Requirement /Test Results /Conclusion
15 5E 15 #iX 56 1i/Before damp heat THE R HIAIRHT: 220MQ 4 /PASS
test: 2 20 MQ / Before damp heat test: 220MQ
1H 72 W HVR G J5 /After damp heat THE WA 5. 25MQ A IPASS
o
test: 2 5 MQ /after damp heat test: 25MQ a
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4= (No.) :UTS18060197R R&E HES (Report Date) :2018/07/11

7. BRI /Flame Test
FE AL #/Conditioning:
23+2°C, 50+5%RHF 15 4bFE48h. [ 23+2°C and 50+5 %, RH for 48 hours.

R TG %/ Test Method: GB/T 2408-2008 (YKL #AGEMEREMIINE /KTEAEE EIE) /Plastics -
Determination of burning characteristics - Horizontal and vertical test

R ¥E/Procedure:

K AT 178 ZIRE S R1021 mmit, 15£810£0.5s, SRJGSLRURATIERETT, (ERIFIRE MG S, WEAE—FF
b KBRS R 4L [E]t . /Apply the flame centrally to the middle point of the bottom edge of the
specimen so that the top of the burner is 101 mm below that point of the lower end of the specimen, and
maintain it at that distance for 10+0.5 seconds ,immediately withdraw the burner and simultaneously
commence measurement of the after flame time t4.

Fedh BRI — A 1k, BSLRIFE R — R BRI kG, AT R B R AR SR EE 1021 mm, (%
1040.5s, R SLRPRHAT MR, R KIAE, MEAE—FE & KB I R LT [Fte, JRAELEE RS
MR RIFFS2 At / As soon as after flaming of the specimen ceases, place the burner again under
the specimen and maintain the burner at a distance of 10+1 mm from the remaining major portion of the
specimen for an additional 10£0.5 seconds, after this application of the flame to the specimen,
immediately remove the burner and simultaneously commence measurement of the after flame time, t2,

and the afterglow time, ts.
TERF— PR P VYAEE S BN E AT Bk — R5E AL . /Repeat the test to the remaining four
specimens.

REEHIE/Test Data:
W Z JeFr b | A SR IE i
ti(s) | ta(s) | ta(s) | Z(ti+t2)(s) | tz+ts(s) | Burnout up to the | Ignite cotton or
holding clamp not
1# 0 0 0 0 75/No %5/No
2# 0 0 0 0 75/No 73/No
3# 0 0 0 0 0 75/No 73/No
4# 0 0 0 0 %5/No 75/No
5# 0 0 0 0 %5/No 75/No
7t B /Result V-0 2%/V-0 Grade
J1 323K /Customer
# gj{ V-0 Z%/V-0 Grade
requirement
#5iB/Conclusion 4 IPASS
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& 4% #| 32 /Classifications:

FrifE/Criteria V-0 V-1 V-2

AN PSR RE R e FE B2 I I R), 4 B to/ After flame time for each

individual specimen t1 or t2, =<10s <30s <30s

X AT AL FE ZH 1 AN i (R S BRI R SR ], Z(t+t2)/ Total after flame

time for any condition set, Z(t1+t2), =50s <250s | =250s

FESE KGRI, AU IR SRR GE 45 SR I TR] R PR PSS 8], to+ta/
After flame plus afterglow time for each individual specimen after the| <30s <60s <60s
second flame application,to+ t3,

T VT — i R B R B AR R B B JCRFAE i ) I FR b 2 / After flame TN TN =N
or afterglow of any specimen up to the holding clamp? H/NO =/NO H/NO

& 1 U VF A e UKL B V& W) 51 A B IE A5 2/ Cotton indicator ignited by | . - R
flaming particles or drops? F/No #/No relYes
8. &g EAE/High Temperature Performance
¥ 752/ Test Method: Q/320507 TDB01-2011 4.11.1
Kl 4 1/ Test Condition: (55£2)°C, 2 h.
% ER o i 25 SR g5k
/Customer Requirement /Test Results /Conclusion
] i 55+2)C .\ 2h M il tE IR 5 , WARE B & A T
RONTHOZEP SR No | @Eégbﬂ%ﬁ’é /751151 2)°Cl :fterIZ hoursJ;f high
obvious deformation, discoloration - ’ - ’ _ g 754 1PASS
temperature test, sample not have a obvious
and other defects. ) i i
deformation, discoloration, and other defects.
9. MHEIEERE/Low Temperature Performance
¥ 752/ Test Method: Q/320507 TDB01-2011 4.11.2
Kl 4 1/ Test Condition: (-25+2)°C, 2 h.
LR [oRIEREN gk
/Customer Requirement /Test Results /Conclusion
] i -25+2)C . 2h TIPS REI T 5 I T |
E RO EEERE. No | oom) © 2N IHmTE o
: . . : e, R . /(-25 +£2)°C, after 2 hours of low |
obvious deformation, discoloration , . 56 /PASS
temperature test sample no obvious deformation,
and other defects. ) i
discoloration, crack and other defects.
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REHH (Report Date) :2018/07/11

10. Tl iR SIE MR/ Temperature and Humidity Performance
Kol 77 v/ Test Method: Q/320507 TDB01-2011 4.11.3
K/ Test Condition: (30+2)°C, 85%RH, 48 h.

BESR

/Customer Requirement

i 2
[Test Results

S

/Conclusion

FESANUAN B H, AR
Z A AZ A AN T 5 MQ. /the
appearance of samples should not

be abnormal, the insulation
resistance between its inner and
outer surface is not less than 5 MQ.

(30+2)C. RH 85%. 48h kL5, RFEIMILE
AWM, HASNRIZE A5 AN T
5MQ. /(30£2)C . RH 85% after 48 hours damp heat
test. the appearance of the sample not be
abnormal, the insulation resistance between its
inner and outer surfaces is not less than 5MQ.

4 /PASS

11. #RFRK/Vibration Test

il 77 7%/ Test Method: Q/320507 TDB01-2011 4.11.4

6 4414/ Test Condition:

HPELR

/Customer Requirement

LSRIERES
[Test Results

a5k

/Conclusion

FEGh e R R M R AT ANRA WL
P, AR . /the
sample should be complete, the
surface and parts should not be

mechanical injury, fasteners should

not be loose.

R4 GB/T 3873 H1“A10 Apgizfi ki 2k,
B S5 G 7 i S B R S T LR A
ST . / According to the testing
requirements of GB / T 3873 in the A10 road
transport ", after the test: the sample complete,
the surface and parts not be mechanical injury,
fasteners not be loose.

¥ & /PASS

LA MBI AR EFIRAF
Motk e 5T S o DOBRRATIE AL B IR #5605 31
Hifi (Tel) : +86(0)512-66358200
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12. #&4k/Aging

REHH (Report Date) :2018/07/11

77 1%/ Test Method:  Q/320507 TDB01-2011 4.12
4 14/ Test Condition: (55+2)°C, 240 h; iE/R.T., 4 h; (-25+2)C,2 h.

K ER far i £ g5k
/Customer Requirement /Test Results /Conclusion
PR E T =il Al N, 7E(5522) Cilt B2 1 - %F 240h,
B, EZEETAE 4h, 2RJE FON(-25+2) C1ik
RS L 1555@ V\]jﬁ'tﬁ 2h. Eﬁh!ﬁﬁ%i#ﬁ?ﬂlﬂﬂﬁf@ﬁ, %%fﬁ
/No cracks or brittle fracture SR 1 The sample is placed in the high
temperature chamber (55 + 2)°‘Ctemperature for 55 IPASS
phenomenon emerged on the ,
surface of sample. 240h, after removing cooled at room temperatl.Jre
for 4h, then put (-25 + 2) Clow temperature inside
to keep 2h. Removed immediately after the impact
test, no cracks or brittle fracture phenomenon.
13. #MFi4r#r/Material Composition
% IER ORI Gk
/Customer Requirement /Test Results /Conclusion
NN oy . ”
FEENPVC FEAZLAMLAC . PVCHIRIRTS 4 /PASS

/The main content for PVC

Sample infrared matching is: PVC+CaCOQO;,

LL5ME

Kbsorbance
=
"
=

R

LA MBI AR EFIRAF
Motk e 5T S o DOBRRATIE AL B IR #5605 31
Hifi (Tel) : +86(0)512-66358200
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¥ 5 B8 B /Sample Photo(s):

1 5T

Fig.1 Before the test
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